
i 

 

 

 

MAXIMIZING RESOURCE RECOVERY: LIFE CYCLE COMPARISON OF 

WATER QUALITY IMPACTS ON NON-POTABLE WATER REUSE AND 

ENERGY RECOVERY. 

By  

PRANOTI JAYANT KIKALE 

M.S., University of Colorado, Boulder 

 

 

A thesis submitted to the  

Faculty of Graduate School of the  

University of Colorado in partial fulfillment  

of the requirement for the degree of 

Masters of Science  

Department of Civil, Environmental and Architectural Engineering 

2016 

 

 

 

 

 



ii 

 

 

 

This thesis entitled:  

Maximizing resource recovery: life cycle comparison of water quality impacts on 

non-potable water reuse and energy recovery  

 

written by Pranoti Jayant Kikale 

has been approved for the Department of Civil, Environmental and Architectural 
[...]
is been looked upon as a great resource for water, energy and nutrients like nitrogen 

(N) and phosphorus (P). Hence, the reuse of domestic wastewater for landscape and 

crop irrigation is being widely accepted to make use of the fertilizing elements of the 

wastewater (Mccarty et al., 2011).  

Reclaimed water for irrigation 

In 2005 the freshwater withdrawal for irrigation alone was around 37% and 62% of 

all freshwater withdrawals excluding thermoelectric withdrawals. Irrigation is the 

second largest category of water reuse after thermoelectric (Kenny et al., 2009). The 

non-potable use of reclaimed water is gaining importance mainly due to the potential 

of resource recovery from wastewater. The use of reclaimed water for irrigation of 

food crops is prohibited in some states, while others follow irrigation of food crops 

with reclaimed water only if the crop is to be processed and not eaten raw. Depending 

on the type of crop or type of irrigation, states treatment requirements range from 

secondary treatment and disinfection, to advanced chemical treatment downstream 

like coagulation - flocculation and filtration (US Environmental Protection Agency, 

2012). The treatment design and water quality requirements for various non-potable 

reuse standards including agricultural reuse – food crops are as shown in Table 1.  

A number of treatment technologies have been implemented for potential non-potable 

water reuse projects. Advanced tertiary treatment in terms of granular media 

filtration, membrane systems and cloth filters have been proved to satisfy the 

filtration requirement for non-potable systems. Non-potable reuse application based 

scenario studied by (Schimmoller and Kealy, 2014) for landscape irrigation compares 

a granular media filtration to two membrane-based approaches. Also, (Sheikh et al., 

1990) includes the use of advanced tertiary treatment in form of coagulation, 



 

7 

 

clarification, filtration and disinfection for reclamation study of wastewater for 

agricultural purposes.  

However, the traditional approach of using the conventional water reuse treatment 

facilities are energy intensive, produce large quantities of residuals and fail to recover 

the potential resources from wastewater (Mccarty et al., 2011; Smith et al., 2012). 

The energy associated with aeration in conventional process accounts for about half 

of the total energy required for wastewater treatment plant. Even having developed 

the anaerobic digestion for solids handling system might recovery energy in form of 

biogas, but it can only satisfy up to quarter to half of plants’ need (Mccarty et al., 

2011). 

Table 1. Non-potable water reuse standards. (US Environmental Protection 

Agency, 2012) 

 Unrestri

cted use 

Restricte

d use 

Agricultur

al reuse – 

food crops 

Agricultural 

reuse – non-

food crops 

Biological oxygen 

demand (BOD), mg/l 

≤ 10 ≤ 30 ≤ 10 30 

Total suspended solids 

(TSS), mg/l 

30 ≤ 30 5 30 

Total Nitrogen (TN), 

mg/l 

< 10 < 10 10 10 

Turbidity, NTU ≤ 2 - 2 10 

Disinfection, Chlorine 

residual, mg/l 

>1 >1 >1 >1 

Disinfection, UV, 

MJ/cm2 

- - 100 - 

Bacterial Indicators, mL 23/100 ≤200/100 23/100 ≤ 200/100 

Energy Recovery with Mainstream Anaerobic Processes 

Different anaerobic processes are gaining attention due to their capability to recovery 

energy in form of biogas (Mccarty et al., 2011; Smith et al., 2014, 2012). The well-

established upflow anaerobic sludge blanket (UASB) and expanded granular sludge 

bed (EGSB) reactor configurations largely meet the required effluent standards using 



 

8 

 

anaerobic process (Smith et al., 2012). Anaerobic membrane bioreactors (AnMBR) 

coupled with membranes is another emerging technology that was found to be 

capable of achieving high effluent quality (Hu and Stuckey, 2006; Martin et al., 2011; 

Martinez-Sosa et al., 2011; Wen et al., 1999). Use of granular activated carbon 

coupled with AnMBR has found to be used to minimize the membrane fouling 

associated with developing increased flux (Kim et al., 2011).    

To understand the energy model for AnMBR system, various configuration of 

operating parameters has been studied. The experimental data from (Mei et al., 2016) 

for various temperature (35°C, 25°C and 15°C) shows that energy neutral system can 

be achieved at temperature of 35°C, flux ranging from 8.8 to 10.5 L/m2.h with 

hydraulic retention time of 5.8 – 4.8 h, equivalent to the organic loading rate (OLR) 

of 1.49 to 1.78 kg COD/(m3.d). Experimental energy demand values as reported in 

literature for AnMBR system with biogas sparging and without dissolved methane 

recovery are approximately in the range of 0.25 to 1.00 kWh/m3 (Liao et al., 2006), 

while some studies have reported the values to be in the range of 0.69 to 3.41 kWh/m3 

(Li et al., 2016; Martin et al., 2011). Expected energy consumption for recovery of 

dissolved methane is 0.05 kWh/m3 (McCarty et al., 2011; Seib et al., 2016). 

Experimental data for comparison of effect of SRT on methane yield shows that 

infinite SRT helps achieve higher methane yield as compared to SRT of 30-100 days 

(Huang et al., 2011, 2008). With low HRT (< 8hours) and high SRT values, the slow 

growing anaerobic microbial populations are found to be effective in treating medium 

strength wastewater (Smith et al., 2012).  

The full scale application of this AnMBR has not been implemented in real world, 

however (Smith et al., 2014) studies the complete wastewater treatment using 

AnMBR. Granular media filtration for efficient solids removal for reclaimed water 

production needs to be taken into consideration when thinking of water reuse 



 

9 

 

applications. However, for organic carbon removal for downstream process, high alum 

dose was required for conventional aerobic process. Alum dose of 50 – 200 mg/l with 

polymer dose of 0.2 mg/l was considered while studying the reclamation facility at 

Monterey (Sheikh et al., 1990). Relatively high amounts of alum dose can be expected 

for anaerobic effluent due to different nature of organic matter.  

Impact of water quality 

The influence of water quality on treatment plant operation was studied by (Santana 

et al., 2014). While this study was for drinking water treatment plant, the results 

showed the influent water quality to be responsible for about 14.5% of the total 

operational embodied energy associated with the treatment process. It also 

highlighted the fact that majority of the energy associated was due to high amount of 

chemicals used in the treatment process. While considering the high degree of 

treatment requirement for wastewater reuse operation, the need to understand the 

importance and effect of water quality helps to motivate the current research. The 

potential of using anaerobic processes, mainly AnMBR’s to minimize the net energy 

associated with the reclaimed water helps to develop the water reuse model. 

  



 

10 

 

CHAPTER III: METHODOLOGY 

Context 

The system boundary for the water reuse treatment scenarios included wastewater 

process (conventional aerobic and mainstream anaerobic processes), downstream 

water reuse treatment scenarios consisting of coagulation and granular media 

filtration and disinfection in form of UV and chlorination and solids handling system. 

Energy consumption associated with all these unit processes was considered to 

evaluate the life cycle environmental impacts. Energy production was considered to 

calculate the benefit associated with energy production from mainstream ANA 

process and digestion of AER solids. Environmental impacts for reclaimed water 

effluent was out of the scope of this research.  

The application of this reclaimed water shall vary according to its location. For rural 

implementation were the land application site might be close enough to the water 

reclamation facility, for urban application the distance for hauling might be a good 

consideration for analysis. These won’t affect the analysis scenario wise, but will have 

significant impact considering the implementation of reclaimed water. The main 

application of this reclaimed water was considered for agricultural purpose. 

Irrigation, not considered as a year round application at some places proper storage 

of the reclaimed water need to be considered. This storage might have additional 

benefit of virus log inactivation (Bahri, 1999).    

LCA Methodology  

This study used comparative life cycle assessment (LCA) methodology following the 

ISO 14040 framework (ISO, 1997). The functional unit is the production of nonpotable 

reuse (NPR) water over 40 years from 20 million gallons per day of medium strength 

wastewater (Table 2). The system boundary included wastewater bioreactor 

processes followed by water reuse treatment processes as well as solids management; 



 

11 

 

it included the production and transportation of any chemicals (e.g., alum, chlorine, 

lime, polymer, etc.) needed during treatment, electrical energy used for treatment 

(e.g., aeration energy, UV lamp energy, etc.), energy production offsets (due to 

methane generation during mainstream anaerobic treatment and solids anaerobic 

digestion), and chemical fertilizer production offset (due to biosolids land application). 

The pumping of raw wastewater to and from the reuse treatment facility was 

assumed to be the same for all scenarios. Chemical fertilizer production offsets due 

to NPR water irrigation, infrastructure, and coagulated sludge disposal were out of 

the scope of this project; these were qualitatively considered when comparing 

treatment alternatives. The two main treatment trains had either mainstream 

anaerobic (ANA) processes or mainstream, conventional aerobic (AER) processes, as 

shown in Figure 33.  

Life cycle inventory data for chemical (alum, lime, sodium hypochlorite, citric acid, 

polymer, and chorine) production, membrane material (Polyvinylidene fluoride for 

ANA membranes), fertilizer (nitrogen and phosphorus) production, and electrical 

energy was collected from the Ecoinvent (Swiss Centre for Life Cycle Inventories, 

2014) and US-EI (Earthshift, 2014) databases. The environmental impacts were 

evaluated using the Tool for Reduction and Assessment of Chemicals and Other 

Environmental Impacts (TRACI)(Bare et al., 2003) assessment method. TRACI has 

10 midpoint impact categories: ozone depletion (kg CFCs eq), global warming 

potential (kg CO2 eq), acidification (kg SO2 eq), eutrophication (kg N eq), smog (kg 

O3 eq), respiratory effects (kg PM2.5 eq), carcinogenics (CTUh), non-carcinogenics 

(CTUh), ecotoxicity (CTUe), and fossil fuel depletion (MJ surplus).  



 

12 

 

 

Figure 3. Process flow diagram for anaerobic and aerobic water reuse 

systems. 

Table 2. Influent domestic wastewater characteristics  

(Tchobanoglous et al., 2003). 

Parameters Medium 

strength 

wastewater 

High 

strength 

wastewater 

pH 7.5 7.5 

Chemical oxygen demand (mg/l) 430 800 

Biological oxygen demand (mg/l) 190 350 

Total organic carbon (mg/l) 140 260 

Total suspended solids (mg/l) 210 400 

Total nitrogen (mg/l) 40 70 

Total phosphorus (mg/l) 7 12 

Sulfate (mg/l) 30 50 

Alkalinity (mg CaCO3/l)  200 400 



 

13 

 

 

 

Table 3. Targeted effluent standards according to Agricultural reuse-food 

crops. (US Environmental Protection Agency, 2012) 

Parameters  Targeted 

standards 

Biological oxygen demand 

(mg/l) 

10 

Total suspended solids (mg/l) 5 

Total nitrogen (mg/l) 10 

Turbidity (TNU) 2 

Chlorine residual (mg/l) 1 

UV disinfection (mJ/cm2) 100 

Bacterial Indicator (mL) 23/100 

Treatment Scenarios 

Two main treatment alternatives were considered for the comparison of water reuse 

treatment trains that had either mainstream anaerobic or mainstream aerobic 

wastewater processes (see Figure 3).  In addition, the impact of changing disinfection 

technologies, operational parameters, and wastewater strength (Table 2) were also 

evaluated, as described in Table 4.  

Table 4. Description of all scenario evaluated in this study. 

Scenario # Strength of wastewater Scenario description 

1 Medium strength ANA + UV 

2 Medium strength ANA + Cl 

3 Medium strength AER-HRAS + UV 

4 Medium strength AER-HRAS + Cl 

5 Medium strength AER-NO3 + UV 

6 Medium strength AER-NO3 + Cl 

7 Medium strength ANA max CH4 + UV 

8 Medium strength ANA best case + UV 

9 Medium strength ANA worst case + UV 

10 High strength ANA + UV 

11 High strength  AER + UV 



 

14 

 

AER Scenarios 

AER Performance  

When evaluating conventional aerobic treatment processes, two solids retention 

times and reactor operations for the conventional activated sludge basin were 

considered:  high rate activated sludge (HRAS) with an SRT of 2 days (AER-HRAS), 

and conventional activated sludge with an SRT greater than 10 days and achieving 

nitrification (AER-NO3). The influent parameters for each scenario were considered 

to be medium strength wastewater (Table 2). TSS and BOD removal in primary 

sedimentation for AER scenarios was considered to be 60% and 35%, respectively 

(Tchobanoglous et al., 2003). Corresponding COD and TOC values at primary 

sedimentation effluent were calculated from average BOD/COD  and BOD/TOC of 

0.50 and 1.00 for effluent after primary sedimentation (Tchobanoglous et al., 2003). 

No removal of TN and TP were considered in primary sedimentation. COD removal 

in HRAS process was assumed to be 70% as found in (Jimenez et al., 2015). 

Corresponding BOD and TOC values at HRAS effluent were calculated from ratios 

for BOD/COD and BOD/TOC of 0.2 and 0.35, respectively for final effluent 

(Tchobanoglous et al., 2003). Percent BOD reduction for HRAS was hence calculated 

and equal % removal of TSS was considered for HRAS, which was around 88%. 

Percent removal for nitrogen was calculated from Equation 1: 

Equation 1. Total nitrogen in effluent for HRAS (Grady et al., 2011) 

𝑇𝑁𝑒𝑓𝑓 = 𝑇𝑁𝑖𝑛 − 0.087 × 𝑌𝐻𝑅𝐴𝑆 × 𝑖 𝑂
𝑋𝐵

,𝑇
× 𝐶𝑂𝐷 𝑟𝑒𝑚𝑜𝑣𝑒𝑑 

Where:  

SN,a: Nitrogen in effluent (mg/l) 

TNin: Influent nitrogen concentration (mg/l) 

YHRAS: Sludge yield for HRAS, 0.36 kg VSS /kg COD removed 

iO/XB,T: Mass of COD in solids, 1.42 g COD/g VSS 

% removal for phosphorus was not accounted for in HRAS process. The turbidity 

value at HRAS effluent was calculated from TSS/turbidity ratio of 2.2 for settled 



 

15 

 

secondary effluent (Asano et al., 2007). COD and TSS removal of 50% and 35% were 

assumed during coagulation respectively (Diamadopoulos et al., 2007). However, 

experimental analysis need to be carried out to understand the exact behavior of 

organic matter removal for water reuse systems using alum coagulation. Once TSS 

value was calculated from percent removal, TSS/turbidity ratio of 2.2 was applied to 

calculate the turbidity at pre-filtration effluent (Asano et al., 2007).  BOD and TOC 

value for filtered effluent were calculated using ratios of BOD/COD and BOD/TOC of 

0.2 and 0.35 respectively (Tchobanoglous et al., 2003). No organic removal in granular 

media filtration was assumed. The turbidity of influent water at granular media 

filtration should be in the range of 5-7 NTU to get turbidity of  < 2 NTU at filter outlet 

(Asano et al., 2007). Since the influent turbidity for filtration unit was assumed to 

always be < 7 NTU, the effluent turbidity criteria shall be taken care of. However, to 

specify the turbidity of filtered effluent, with coagulation and filtration unit, 98% 

turbidity is assumed according to (Adin and Asano, 1998). 

For AER-NO3 process, similar % removal of BOD and TSS is assumed in primary 

sedimentation. The BOD removal of 93% is assumed in bioreactor (Environmental 

Protection Agency, 1997) with nitrification. Corresponding COD and TOC values at 

bioreactor effluent were calculated using the ratios as stated for HRAS. Nitrogen in 